



Professional Service Industries, Inc.

REPORT OF CBR VALUE

TESTED FOR: Road Bond South, L.T.D.
10660 Wire Way, Suite #200
Dallas, Texas 75220

PROJECT: Laboratory Testing
Harlingen, Texas

Attn: Mr. Bob Weichsel

DATE: January 26, 1994

OUR REPORT NO. 328-40045-1 page 1 of 3

REMARKS: On January 19, 1994, PSI representative obtained sample at stockpiles and shipped to PSI Houston Office for analysis. The results are as follows:

CBR Value (without EN-1 solution).....45 psi at .1 penetration

CBR Value (with 3% EN-1 solution)*.....59 psi at .1 penetration

*NOTE: SOLUTION CONSISTS OF 1 PART EN-1 to 300 PARTS OF WATER

Respectfully submitted,
PROFESSIONAL SERVICE INDUSTRIES, INC.

cc: 2-above
O.R. Engr.